HEBRON TOWN COUNCIL
HEBRON UTILITY REGULATORY COMMISSION
MINUTES OF MAY 16, 2023

The Hebron Town Council and Regulatory Commission meeting of May 16, 2023 was
called to order by President John Spinks, Jr. at 7:00 p.m. In attendance were Councilmen Kevin
Joseph, Dave Peeler, John Spinks, Jr.; Town Aitorney Brett Galvan; MCO Representative Randy
Decker; Park Board President Linda Brebner; Hebron Town Marshal Josh Noel; Building
Commissioner Brad Ludwig; and Clerk-Treasurer Jamie Uzelac. Councilmen Todd Adamczyk
and Justin Albright were not in attendance.

Following the Pledge of Allegiance, the following business was conducted.

Public Hearing - Resolution 2023-05-16 - A Resolution of the Town of Hebron,
[...]
'JU| usaebeuey adeospuen s,1001y | JSMO] MOOID UoIgeH | 08b=l0 0L0ZZI6 Beq
1P ‘ool uesq  Aq ubiseq edeospuen i | ueld ededspuet _ 8[es 0 # uoIsiney

07100 SERY) D7) — (NALLY J NOGYY)
XTVMIAIS BEAY, | THSS] YOOI

s ATIAY (] G
X & NNV IICHI)

HLM 0700 SE3) 34407
V1 pZ TVM ONNYLT
ABIVE) Y0 Y00

 apmy | SiedoRio) arovy

MO AT,

AZZI | NOLONAD), VI TT74)
INAH | N

LHOMTONNOA /

— ST0 ] ORlLoAT]

INVIE) STTH X - V13| A






Work Order Report Summary

6/8/2023

Document 221205
Hebron Public Works Department Year: 2023
Month Work Employee Equipment Material Inventory Total
Orders Cost Cost Cost Cost
January| 110 $10,790.00 " $4,641.62 $2,222.65 $790.74 $18,445.01
February 93 $7,636.50 $3,322.69 $320.00 $460.00 $11,739.19
March 133 $8,687.50 $4,282.87 $492.00 $13,462.37
April 86 $5,875.00 $2,998.39 $8,873.39
May 142 $11,398.00 $8,703.74 $20,101.74
June
July
August
September
October
November
December
Total 564 $44,387.00 $23,949.31 $3,034.65 $1,250.74 $72,621.70
Year To Date Summary
Work Employee Equipment Material Inventor
Department Orders é)osty : (_Zcp;st Cost Cost { Lot
Parks 14 $3,017.50 $2,194.45 $5,211.95
Public Works 215 $9,716.25 $2,624.86 $12,341.11
Sewer 20 $1,949.00 $1,635.51 $3,584.51
Storm Water 19 $3,775.00 $2,844.13 $6,619.13
Street 49 $18,162.50 $10,988.82 $2,332.00 $31,483.32
Water 247 $7,766.75 $3,661.54 $702.65 $1,250.74 $13,381.68
Work Orders
Work Employee Equipment Material Invento
WO pe Orders Cposz' & Cl;st Cost Cost v oty!
Limb Pick-up 4 $2,412.50 $1,997.11 $4.,409.61
Leaf Pick-up 4 $850.00 $851.28 $1,701.28
Snow Removal 6 $4,937.50 $3,059.00 $2,080.00 $10,076.50
Pot Hole Repair 6 $4,950.00 $2,420.55 $252.00 $7,622.55
Data Log 24 $375.00 $114.40 $489.40
Water Main Break 3 $2,625.00 $771.60 $277.00 $328.22 $4,001.82
Utility Locates 208 $9,587.50 $2,537.66 $12,125.16
Collection System Main. 8 $286.50 $202.12 $488.62
Sewer Back-up 6 $1,012.50 $688.79 $1,701.29
Mowing
Parks $2,367.50 $1,989.00 $4,356.50
Storm Water $1,650.00 $1,346.40 $2,996.40
Street $1,050.00 $856.80 $1,906.80
Bulk Water Use
Work Employee Equipment Water Used
Wykilype Orders Cpos:, . Ci())st Gallons ot
Water Leak 11 $175.00 $57.20 49,087 $232.20
Pool Fill 5 $100.00 $31.20 18,714 $131.20
Bulk Water Sale




tise



‘I 'I More than a Project”

WESSLER

ENGINEERING

MEMORANDUM

To:  Randy Decker, Utility Superintendent
From:  Robert Holden, Wessler Engineering
Date: 6 June 2023

Re:  WWTP Proposed Expansion Summary

Project No.: 245821

The purpose of this summary is to anticipate future flows and plant expansions that will require
additional wastewater treatment within the Town of Hebron. Anticipated developments
consist of Park Ridge (280 single family homes) and Windy Hill (300 single family homes and
180 duplexes). The Park Ridge development has been issued capacity allocations, with the
Windy Hill development indicating they will seek them in the relatively near future. Therefore,
with the addition of approximately 600 single family home equivalents and additional projected
commercial growth, wastewater generated within the Town will see significant growth. Table 1
presents the anticipated domestic, commercial, and industrial growth that has been projected
within the next 20 years for the Town.

Table 1: Current and Future Developments

. & el Commercial / | Infiltration | Total Flow
| Homes | Domestic | Industrial | &Inflow | (MGD)
Current Condition 0.290 0.028 0.071 0.390
Park Ridge (allocated) 280 0.087 0.000 0.010 0.097
Windy Hill 480 0.150 0.000 0.010 0.160
East Side* 50 0.016 0.100 0.010 0.126
Lake County* 800 0.248 0.100 0.010 0.358
Porter County™ 385 0.120 0.000 0.010 0.130
Total 1,995 0.911 0.228 0.121 1.261

*Note these proposed developments were provided by Lotton Group.

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM



W

WESSLER

More than a Project”

The levels of growth that are indicated in Table 1 represent development that is currently in
process as well as potential future growth that that the Town may need to provide capacity for
in the future.

At present, the Hebron wastewater treatment plant (WWTP) has a design average daily flow
(ADF) capacity of 0.52 MGD and peak flow capacity of 2.89 MGD (sustained treatment) and
4.32 MGD (total influent capacity). Current three-year influent averages for flows and loads are
shown in Table 2.

Table 2: Current Flows and Loadings

Parameter Current | PlantRating |
Average Design Flow (MGD) 0.389 0.52
Peak Design Flow (MGD) 242 2.89
c¢BOD:s Loading (Ibs/day) 681 694
TSS Loading (Ibs/day) 964 1158
NHs-N Loading (Ibs/day) 82 100

Although the WWTP has available volumetric capacity (25% available), the mass loadings range
from 2% to 20% available capacity remaining. Therefore, future capacity allocations will require
the construction of additional capacity at the WWTP.

In reviewing the potential flows from Table 1 in relation to expansion of the WWTP,
incremental expansion will be necessary to provide capacity adequate for anticipated growth
while maintaining affordability for the community. Based on these criteria, an initial ADF
expansion to 0.7 MGD and peak capacity of 3.5 MGD is proposed. The limiting factor for the
ADF increase is the available organic loading capacity increase associated with adding one
additional aeration tank. This initial expansion (Expansion #1) would provide enough capacity
for the Windy Hill development as well as some future domestic/commercial development that
has not yet been identified. This expansion increment was selected to maintain a level of
affordability while providing the Town the ability to grow.

To accommodate the longer-term potential growth indicated in Table 1, a second expansion
would be necessary in the future. This second expansion was included in the initial planning
effort to ensure that facilities can be readily expanded. The second expansion would bring the
facility to ADF to 0.96 MGD and a peak capacity of 3.5 MGD. The limiting factor for this second
ADF increase is the maximum aeration provided by the existing blowers while maintaining
aerobic conditions. Furthermore, as shown in Table 4, an ADF of 1.0 MGD or more will require
a phosphorus limit in the plants NPDES permit. This will require an additional building and
equipment to provide chemical phosphorus removal.

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM // PG 2



W

WESSLER

ENGINEERING

More than a Project”

Expansion #2 would provide capacity for the equivalent of 850 single family homes. To
accommodate the longer-term growth indicated in Table 1, a third expansion would be
necessary. This third expansion would bring the facility to a 1.56 MGD ADF capacity and 5.46
MGD peak flow capacity. Table 3 presents future flows and loading capacities for the expanded
plant after each of the proposed expansion levels. In Table 3, future loadings were based on the
generated wastewater having medium strength waste characteristics which are very similar to
present characteristics.

Table 3: Future Flows and Loadings
_ Parameter | Current | Expansion1 | Expansion2 | Expansion3
Average
Design Flow
(MGD) 0.389 0.70 0.96 1.56
Peak Design
Flow (MGD) 2.42 3.5 3.5 5.46
cBOD:s
Loading
(Ibs/day) 681 1,201 1,634 2,635
TSS Loading
(Ibs/day) 964 1,483 1,916 2,917
NHs-N
Loading
(Ibs/day) 82 147 201 327

To understand the necessary improvements/expansion required for each of the proposed
expansion increments, the existing WWTP unit processes and their individual capacities were
reviewed against the future flows and loadings for the expansions indicated in Table 3. Table 4
presents the current design capacities as well as the expanded capacities.

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM // PG 3



W

WESSLER

More than a Project”

Table 4: Plant Expansion Capacity Requirements

ottt A= |
Plant e 3 et
Parameter Rating | Expansion #1 | Expansion #2 | Expansion #3
Mechanical Bar Screen
Capacity (MGD) 4.3 4.3 4.3 5.5
Plant Site Lift Station Pump
Capacity (MGD) 4.15 4.15 4.15 5.5
Flow Equalization Volume
(MG) 1.67 1.67 1.67 1.67
Aeration Tank Volume (ft?) 59,400 79,200 118,800 178,200
Air Required (scfm) 550 796 1,100 1,800
Air Provided (scfm) 1,100 1,100 1,100 1,800
Chemical Feed Pumps
(gpd)* N/A N/A N/A 180
Clarifier Surface Area (ft2) 2,890 4,480 4,480 6,070
RAS Flow (MGD) 0.78 1.44 1.44 2.34
UV Disinfection Capacity
(MGD) 3.5 3.5 3.5 5.5
Digester Volume (ft?) 39,000 71,000 71,000 103,000
Digester Air Provided (scfm) 382 764 764 764
Digested Sludge for
Dewatering (gpd) 3,425 5,250 7,150 13,000

1 Once a wastewater treatment facility reaches an ADF of 1.0 MGD, Phosphorus limits are
included in its NPDES Permit. For Hebron's plant, chemical removal is recommended.

Exhibits 1 and 2 provide proposed layouts for Expansion #1. These two options revolve around
constructing a new aeration tank adjacent to the existing tanks or on a greenfield site. Exhibit 2
will require approximately 4 additional acres of land. This additional land is shown in Figure 2.
Furthermore, proposed layouts for Expansion #2 and #3 are shown in Figure 1. These layouts
are subject to change based on which option the Town would elect to proceed with for

Expansion #1.

Based on the capacities indicated in Table 4, the initial WWTP expansion would consist of the

following work:

¢ One (1) new aeration tank (19,800 ft?)
¢ One (1) new 45-foot secondary clarifier
* New RAS/WAS Pumps

* One (1) new aerobic digester
» New digester blowers
e Instrumentation upgrades

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM // PG 4



‘I 'I More than a Project”

WESSLER

o Electrical upgrades

The estimated construction cost of the proposed WWTP Expansion #1 Option 1 is $4,038,000.
The estimated total project cost with land acquisition, legal, financial, and engineering fees is
$4,850,000. The estimated construction cost of the proposed WWTP Expansion #1 Option 2 is
$4,788,000. The estimated total project cost with land acquisition, legal, financial, and
engineering fees is $5,830,000. Please see a detailed breakdown of the cost estimates at the end
of this memorandum.

To accommodate the potential future growth, Expansion #2 would consist of the following

work:
e Two, new aeration tanks (39,600 ft?) ¢ Electrical upgrades
¢ One (1) new backup generator ¢ Instrumentation upgrades

The estimated construction cost is based on Expansion proceeding with Expansion #1 Option #1
for the proposed WWTP Expansion #2. The estimated construction cost is $2,713,000. The
estimated total project cost with land acquisition, legal, financial, and engineering fees is
$3,340,000. Please see a detailed breakdown of the cost estimate at the end of this memorandum.

To accommodate the potential future growth, Expansion #3 would consist of the following

work:

e New influent screen e New raw sewage pumps and wet well

o Three, new aeration tanks (59,400 ft3) s New aeration blowers

* One (1) new 45-foot secondary clarifier e New RAS/WAS pumps

e New chemical storage building, storage e New UV Disinfection
tank, and chemical feed pumps e New mechanical dewatering equipment
(Phosphorus removal) and building

e New digester blower e New covered dewatered sludge storage

* One (1) new aerobic digester * Electrical upgrades

¢ Instrumentation upgrades

The estimated construction cost of the proposed WWTP Expansion #3 is $10,438,000. The
estimated total project cost with legal, financial, and engineering fees is $12,530,000. Please see a
detailed breakdown of the cost estimate at the end of this memorandum.

END

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM // PG 5



1'9d
LOMMZO€0€21E9C
€20¢ IANNr

VNVIANI ‘NON¥E3H 30 NMOL
AGNLS dIMM
L NOLLHO 1# NOISNvdX3

I L19IHX3

S — |

14021 09 0e

ON3O31

w330f0ud © UBLR BIOHK
ONIHZINIDNS

dIISSIM

M

(S¥) Y310 MIN -

09N 55 OQ NV LVHL
ANV HLIM 3OV1d3d
"NOISNVdX3 3dn1nd

V ¥Od TANNVHD JHL NI
T4 3139ONOD S.IHIHL
-d9W §°¢ JOd 3 LvHA—

S3038 ONIAYA
JHOW Z aling

EIOQH_H

"SMOTd Y3HOIH O

RYR TS 2Ad \
S06-3 YA L0 ¥l T

Bamv?.w& ) \.mﬂln me -

OOE WIS —

[ 7

X08 83LLNdS
NOLLYYIY AJIQON

SIPws KIS e 08
e R 93

(annous

MOT34 .2 OL ATNO A.0N3a
V3™V SIHL NI STINLONYLS 10
- 3LON) MNVL 1FILS ¥V ONISN
¥31$391a 219043V LE MIN

ss&ads.& H3ALLLS EOJA..E_. o&
AN 1A a1 —T —— IS |
- _ 7 | __ I
Sdld .8l _
oNiaung NLLSIX3 .otuwzzon_,_ _
HILSIOIA MAN 4
S i $A38 ONIAY
Nﬁﬁ% 3did SV

a30v1d3y @m 0L GIIN TN

4 LYAOWWODIV OL °,

NOLLVNAY MIN
Tl o1
T SR e

TYAOWTY
L1149 IAVH LON $300 LNYTd :3LON
H e aon W m%_.om_wx %a_fmn_
ae = Q9 §°€ = LNV HONOYHL Hvad
e QoW £°0- 4av
‘i NOISNVdX3

I AL

DIOLAONEGL
AoON SL'v - AQ3dNNd Mv3d
A9 68°2 - LINV1d HONOYUHL Mvad
AOW 260 - dav
‘d1MM ONILSIX3

04 | BMPX3-1ZBSTZNIAINXINOMAAYONTd MM PUB JBJEM UQIGeH LZB5ba\sIo8laidiuoiqeHyr :Buimelq

X3 LEXLE N

muoser :AgpensgiseT | 014460 © €2/90/90 ‘Panald | 1




2°'9d
LOMMZ0-€0-€21£92
€202 3INNr

VYNVIAONI ‘NOYE3H 40 NMOL

AQNLS dIMM

Z NOLLdO |4 NOISNVdX3

¢ 1LigiHX3

L e |
14021 09 0g [}

HeEGE]]
33000l © UEYY AIOW
ONIHSINIONT

M

(Sv) Y1V1D MaN =; ]

3did ININ1443
_| MNVL NOLLYY3V M3N

dOW §°S 0d NVD LVHL v# NISVE
ANY HLIM 30V1d3Y NOILVY3V M3N
"NOISNYdX3 J¥nLNS
¥ 4O TANNVYHO JHL NI o S 2 T
TUJ ILTHONOD SFRITHL [ s an o % TS S P s XOf ¥3LLMdS
- Q9N §°€ O QILVHAR-— - NOILYH3V MaN
= e
\ o ONIATING ¥3IMOT8
NOILVHIV M3N

. mm_m_y.mﬁu. mm:.?u_u

oNIaTIng |-
H31S3IDIA MIN
L ;.

| o ¥ALLNES MO

2N
— NV 431419V10 M3N | 404

woz
3did SV IHL NI $38507 il e
“SMO'T4 YIHOIH 4O ALYAOWNODOY OL -

A9W S1°v - 3dWNd MvV3d
AOW §°¢ - INVId HONOYHL Xv3d
Jow £'0-d4av
‘L# NOISNVdX3

1 ALY
5 N i M3N OL ONIdid _.,J.WN JEMIN S o e .
4 vl | b I8 i =
VR 004 3 whﬂfa ny. # 1 Esﬂw.autue. »
S08-0 YIRY LU0 bl -
oraze=: ! | P : {
dqﬂm—..ﬂlwm | p s
. LY . _—
e LN S it
= SR Y SR TER
! L, S we d0Nd B .
(annows |7 7F e S
3¥.
MOT138 Z OL ATNO Q,0W3a = Sl o frsﬂm...wq.f .
VIHY SIHL NI $33NLONYULS 10 T
-31ON) YNVL 1331S V ONISN T
Y3LSIONA DIB0NIV .LE MAN —~—
TYAONTY TR
BRESEEER] ¢ el 1149 3AVH LON S300 LNV1d ‘FLON e
DIOLADN S} D30LAOWG} ——

d9N SI1'¥ - G3dWNd Mv3ad
Q9N 68°2 - LNV1d HONOYHL Mv3d
JONW 2s0-4av
*dLMM ONILLSIX3

muoser :AGROAESISET | 6271160 @ €2/90/90 PeNOld | ZXT LX) InoAe | BMPXT-1ZESKZUIGIUXTOMAOVONIA MM PUB 1818 UOIGRH |ZiisHZISIaMid HgBH T :Bumelg




oy QO 'S 0Q N2 LYHL AN ¥ HLIM 30V 143y ( ) P ] v
"NOISNVdX3 FHNLNS V HO4 TINNVHO H3LINVIA St FANLNS 2'MIN T
LOMMZO-€0-€21€92 JHL NI 14 IL34ONOD S FuIHL j SYIIALYIO MIAN SYNYL NOLLYYAY FHNLN4 ANV MIN
£ce AV ‘U9 S°€ HO4 GILVA AN
.9 OL #Hou \
ISVIHONI OL SG3AN ONIdid -~
. NOILYLS OSTY "Z# NOISNVJX3
Nm_u_mwz“_ %ﬂmm: 40 NMOL U0 D 0¥S HLIM SN L~ saIosold MaN
€ Ol 03zISdn 38 01 33N
L JuN9I4 “WdO 081 HLIM SdNNd €
oNIaTINg
L—"" 39Nd4IYLNIO MaN
09=.1 = ] 1 ] —— )
1402} 09 3 0
9NIdTINg
awaaz Joren d W3HO M3N
=
ﬁgs“%.% . . - (s¥amog
A - - =5 FAUNLND VO FOVdS)
2 ERr SUIIFIVTO IHOW Z ¥Ood
et vy — . : s = ¥1111dS MO AIQOW _ oONIaTINg mmﬁm._m MIN
_ 7 o s | | =N
ONIQTING ¥3MOTd i
3153910 MAN .
|
STLLI=RL L — |
U S (3QvO ONLLSIX3 MOT34.2 OL AINO A0WId —
5 VAMVY SIHL NI S3HN1ONYLS G0 - ILON) S w00 8 oz
SH31S39IA D190HAV TINLNJ ANY MIAN i
- T
”“\hlt =9
i A B
T _“__‘ .......
\ i W 2
XO8 ¥3LLINdS
NOLLYYIV AJIQOW
“.
} 'ON
NOISNVX3 NI g3aIAO¥d E NOILLVLS diind
ANINTANI MIN “XONddV ¥O4 SdWnd
= 39VMIS MY MaN
IVLOL ADW 8 XOUddY
X0g ¥3LLIdS ¥0d4 NITHOS ANI4 MIN
ot & e o AN3NTANT M3N ONIQUNEG ONINTIHOS MIN Epp—
I DS P 1149 IAVH LON $30d INVTd ‘JLON
I O3 OLADN G} . DIOLAONGL DI0LADW 5+
431SSIM ; e ) .
asw 002 - A3dWNd Mv3d — - a9 Gy - AAdWNd Yvad Q9 §L'¥ - A3dNN Mvad
Q9N 9t'S - LNVId HONOYHL Xv3d : e Q9N G'€ - LNV HONOYHL Mv3d | | AOW 68°2 - LNYId HONOYHL Yvad
QoW 95’1 - 40V e ASW 96°0 - 4aY asw zs'0 - Jav
‘€4 NOISNVdX3 ‘Z# NOISNVdX3T :dLMM ONLLSDA

muoser :Agperssise | GE:01:E0 © €2/90/90 :PaNON | TTLIXLL :noAeT | BMp'X3-LZEGPZNIAXT\OMMAYONNT MM PUB 1818 UAIGBH |ZaSHRASI80Id\aIqeHy:r Bumeig




¢ 9Od
LOMMZO-€0-€T1 £92
€20C AV

VYNVIAN| ‘'NOH¥83H 40 NMOL
AQNLS d1MM

< NI

00l=L

AN3O3T

wAIEEIY € URy aiop
SIHIINDNS

437ISSIM

M

1304dvd